

ATTESTATION OF PRODUCT CONFORMITY

We attest that the organization

GT LINE S.r.l.

Registration no:

PC 1594 V 00005 2017

Address:

Via del Lavoro, 9 40053 VALSAMOGGIA Loc. Crespellano (BO)

The Product:

VALIGIA EXPLORER CASE 5221

Serial no: /

Year of manufacturing : 2018

KIWA CERMET ITALIA job order : MBO19E00034

Test reports: 1900060BRI and RP 2019-0064-00

It's in compliance with IP67 degree level, with NATO severity level 1 & 2 and military severity level J (relating to the impact tests at enviroment temperature and after dry heat and low temperature climatic test, and at vibration test) and at military severity level N (relating to storage test) according to the following standard:

CEI EN 60529:1997/A1:2000/A2:2014

DEFENCE STANDARD 81-41 (art3)/Issue 4 dated 1998-12-04

STANAG 4280 (ed.3) dated 2014-12-19

Issue date : 2019/03/18

Chief Operating Officer
Giampaolo Belcredi

This document exclusively refers to the comparison between the requirements of the standards listed above and the results of the testing performed on the product identified above, as delivered to KIWA CERMET ITALIA. Any change to the product configuraion is not included in the application field of the present attestation.

This Attestation cannot be reproduced or duplicated if not in its integral form.